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M This parts catalog covers KL devices manufactured
November, 1995 for EXT3200 + EXT5200 series.

M Always give the part numbers when ordering parts.
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Component parts list for KL
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KL101, 201, 211, 301 (EXT)




KL101, 201, 211, 301 KL101, 201, 211, 301

4/9— TV MER tvﬁﬂ%ﬁ INTERMITTENT ATTACHMENT, KNEE LIFTER

REF. PART NO.

NO. TaES A F773 NAME ' QT.
01 275538-91 A vy —-—3wrv bR INTERMITTENT ATTACHMENT 01
02 212483A - TN CABLE 01
03 212436 b - T NVEhr CABLE SUPPORT 01
04 007099 Bfftx Y/ M6 SCREW 01
05 202433 B & WASHER 01
06 004756 NAKFv b/ M6 NUT 01
07 212484 73545 v b BRACKET 01
08 004906 AzxvY () /4.8 SCREW 02
09 212487-9S EyYERBEE (M) KNEE LIFTER ASSEMBLY 01
10 207345 LYY 5 KNEE PAD BASE 01
11 005658 NAFE NP BOLT 01

w12 207346 E Y Fh N - KNEE PAD 01
13 212492 ¥ ROD 01
14 212493-SA 73545 w b BRACKET 01
15 005543 AKXk /WH BOLT 02
16 207344-SA h S5 - COLLAR 03
17 005543 P ELr /WH BOLT 03
18 207341-SA 2 VRN FRAME 02
19 004906 Az (¥) /4.8 SCREW 04
20 212485 Wi ROD 01
21 209287 2 VYR SPRING 01
22 207350-SA 7545 v b BRACKET 01
23 005543 pyf Kby /WH BOLT 01
24 212486 [ ANE LEVER 01
25 005543 gqEm X b/ WH BOLT 01
26 204585 B & WASHER 01
27 004805 NEF v b/ MbH NUT 01

@3 = BFEART] @3% =Not for sale basically



KL201,211(EXT)




KL201, 211
JYUVI/IAF  EYRXRSLA 9 F
REF. PART NO.
NO. B REFS
01 811041
02 811042
03 302097
04 302095
05 005266
06 302096
07 201629
08 003144
09 004905
10 004121
11 742202
12 708013
13 708004
14 303010
15 000197
16 004910
17 204585

2 PR

vy J4F ()
vV A4FR

73545 v b
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NAXY/C8X15
IEE v
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XKxv ($£) /4.5
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E¥ 249 F (M)
7545 v b (M)
7345 v b

AXxv (£) /5.1
B &

KL201, 211

SOLENOID, KNEE SWITCH

NAME

SOLENOID ASSEMBLY
SOLENOID

BRACKET

LEVER

SCREW

PIN
RING
NUT
SCREW
SCREW

JUNCTION CORD

KNEE SWITCH ASS. (ALTERNATE)
KNEE SWITCH ASS. (MOMENTARY)
BRACKET COMPLETE

BRACKET

SCREW
WASHER

QT.
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KL201, 211 (EXT)

100/200V
220/240V

o= O

COMMON PARTS

58/ —Y

100/200V
220/240V
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220/240V
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KL201, 211
KLavpbOo—-5—
REF. PART NO.
NO. BRES
01 760135
02 760136
03 742076
04 742075
05 742077
06 742078
07 791024
08 791025
%09 742215
%10 742216
%11 760133
%12 760134
13 760106
14 004100
15 303550
16 204586
17 202013
18 004107
19 303026
20 004802
21 300291
22 145057
23 748014
24 004118
25 300291
26 004110
27 300291
28 303448
29 004803
30 771003
%31 772003
32 004105
33 204586
34 303550
35 004800
%36 742190
%37 742191
%38 742214
39 205722
40 962512
%41 307079
42 303500
43 303499
44 004911
45 748007
46 701003
%47 701011
48 783001
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NAME

PL CONTROLLER (100/200V)
PL CONTROLLER (220/240V)

POWER SUPPLY CORD
POWER SUPPLY CORD
POWER SUPPLY CORD

POWER SUPPLY CORD
TRANSFORMER (100/200V)
TRANSFORMER (220/240V)
CONNECTOR CORD ASSEMBLY
CONNECTOR CORD ASSEMBLY

CASE
SHASSIS
COVER
SCREW
WASHER

WASHER
PLUG

SPRING
RUBBER
SCREW
WASHER
NUT

SPRING WASHER

PRINT CIRCUIT PANEL ASSEMBLY

TAPPING SUPPORT
SCREW
SPRING WASHER

SCREW

SPRING WASHER
WASHER

NUT

FUSE (14)

FUSE HOLDER
SCREW

SPRING WASHER
WASHER

NUT

CONNECTOR CORD ASSEMBLY
CONNECTOR CORD ASSEMBLY
AC WIRING LEED

NAME PLATE

LABEL

INDICATION PLATE
BRACKET COMPLETE
BRACKET

SCREW

STAPLE

MAIN SWITCH

SWITCH INDICATION PLATE
NEON LAMP

@ 3% =Not for sale basically

KL201, 211
KL CONTROLLER

QT.






KL301 KL301
I7oYVE—e27=NNTVFa2L-—-%— AIR CYLINDER, AIR VALVE, FILTER REGULATOR

REF. PART NO.

NO. BRES -4 R NAME QT.
01 513038 7Yy - (M) AIR CYLINDER ASSEMBLY 01
02 513039 TV vy - AIR CYLINDER 01
03 307074 F v 7 N KNUCKLE 01
04 302096 IEE v PIN 01
05 201629 1k X ¥ RING 01
06 003144 NAF v b /C8 NUT 01
07 307075 7354 v b BRACKET 01
08 004911 Axv () /4.1 SCREW 04
09 303448 B & WASHER 04
10 207351 BHE (H) PULLEY ASSEMBLY 01
11 207352 735 %5 v b BRACKET 01
12 004908 Axv (M) /4.5 SCREW 02
13 207354 Evitxv, /M8 SCREW 01
14 202577 1IE * & RING 01
15 202924 B & WASHER 01
16 207353 B H PULLEY 01
17 004809 NATF v b M8 NUT 01
18 202922 B & WASHER 01
19 532005 7N NT (M) AIR VALVE ASSEMBLY 01
20 000197 75 w b BRACKET 01
21 004910 AXxY (¥) /5.1 SCREW 02
22 204585 B & WASHER 02
23 300220 NNVNT T2 Fx—%-# VALVE ACTUATOR ASSEMBLY 01
24 005118 £xv/Chx12 SCREVW 01
25 137142 B & WASHER 01
26 005183 X xV/Ch5X 17 SCREW 01
27 003044 NAF v b CH NUT 01
28 137142 & WASHER 01
29 300216 7354 v b BRACKET 01
30 532001 T 7N NT AIR VALVE 01
31 601054 - R=y TN NIPPLE 01
32 600014 Fa-—7 TUBE 01
33 601020 L =NR—-—H iz vk ELBOW 02
34 601055 XA—-R=w TNV NIPPLE 02
35 600078 Foa-—7 TUBE 02
36 522007 L¥alb-%- (M) FILTER/REGULATOR ASSEMBLY 01
37 522008 74 NV% —LFal—-4%—- FILTER/REGULATOR 01
38 300372 7545 v b BRACKET 01
39 004304 NA XY,/ M6X16 SCREW 02
40 210061 B & WASHER 02
41 004806 NAF v b M6 NUT 02
42 004910 AXxv (¥) /5.1 SCREVW 02
43 601053 f# F JOINT 01
44 601049 -2V aA Vb CONNECTOR 01
45 608002 2R i VA S HOSE BAND 01
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At 755 ARTEMEMMG-T-2 TEL (06) 456-4730
FAX (06) 454-8785

PEGASUS SEWING MACHINE MFG. CO., LTD.

5= 7= 2, Sagisu, Fukushima-ku, Osaka 553, Japan. Phone : (06) 458 4739
Telefax : (06) 454 - 8785

©August 1996  Cat. No0.9736
Printed in Japan
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